
 

     
 

 
 

 
 

 
 

  
 

 
 

 
 

 
 

      
  

   
 
 
    

           
    

    
  

 
     

     
   
   

 
 

       
  

 
   

   
 

 
     

 
   

 
    

   
 

  
 

       
              

   
    

CONTINUING SERVICES 

AGREEMENT 

Between 

THE CITY OF SUNRISE 

And 

STANTEC CONSULTING SERVICES INC. 

For 

WATER, WASTEWATER, WASTEWATER REUSE, AND NATURAL GAS UTILITIES 
PROJECTS ENGINEERING 

CONTINUING SERVICES AGREEMENT 

This Continuing Services Agreement (hereinafter referred to as the “Agreement”) is made 
by and between the CITY OF SUNRISE, FLORIDA, a Florida municipal corporation, (hereinafter 
referred to as “City”), and Stantec Consulting Services Inc., a Florida corporation authorized to do 
[...]
REMAINDER OF PAGE LEFT INTENTIONALLY BLANK 

Authorized City Representative’s Initials:_____ Authorized Consultant Representative’s Initials:_____ 
18 



   

 
     

 

   
     

   
    

 
 
 
 
        
 
 
             
         
 
         
 

 
 
 
      

   
 

  
 
  
         
 
             
 
 
 
             
        
        
 
  

IN WITNESS WHEREOF, the parties hereto have made and executed this Agreement on 
the respective dates under each signature: the City, signing by and through its Mayor, attested 
to by its City Clerk, duly authorized to execute same, and by Stantec Consulting Services Inc. by 
and through its Vice President, the duly authorized officer to execute same. 

CITY OF SUNRISE, FLORIDA 

By: 
Mayor Michael J. Ryan 

____ day of  ____________, 2021. 

AUTHENTICATION: 

Felicia M. Bravo, City Clerk 

(SEAL) 

Approved as to form for the City: 

By: 
Kimberly A. Kisslan 
City Attorney 

Authorized City Representative’s Initials:_____ Authorized Consultant Representative’s Initials:_____ 
19 



   

 
     

 

       
 

 
  
     

       
  
 

  
 

  
 
 

 
 
 
  

 
 
 
  

 
 
 
 
       
 
 
 
 

 
 
 
  
 
 
  
 
 
 

CONSULTANT 

STANTEC CONSULTING SERVICES INC. 

AUTHENTICATE: 

BY: 
Ramon Castella 

TITLE: Vice President 

____ day of  ____________, 2021. 

Title of person Authenticating 

Please type name 

(CORPORATE SEAL) 

WITNESSES: 

Authorized City Representative’s Initials:_____ Authorized Consultant Representative’s Initials:_____ 
20 



   

 
     

 

 
 

      
   

              
     

  
  

 
         

   
         

 
 

   
 

     
    

 
               

    
  

    
 

         
     

   
  

   
    

  
   

  
         

   
  

   
     

    
 

    
   

   
            

 
    

EXHIBIT “A” 

Scope of Services 

The scope of this Agreement is presently planned to consist of one of more of the following 
specific projects.  However, the exact specifications and location for each proposed project are 
subject to change by the City prior to execution of each Project Agreement or Letter Agreement. 
If any of the below listed projects do not meet the threshold of the Consultants Competitive 
Negotiation Act, the City reserves the right, at its sole discretion, to utilize the services of another 
Consultant to complete the particular project: 

The following work associated with this Continuing Services Agreement (CSA) may contain new 
or improvements to existing grading, paving, drainage, underground utilities, and above ground 
utilities (projects may have accessory structural, electrical, and/or landscaping associated with 
the work): 

1. Reconstruction projects following extreme weather events and other disasters including acts 
of terrorism. 

2. Projects identified in the City of Sunrise 2019 Water and Wastewater Master Plan. 
3. Projects identified in the City of Sunrise Capital Improvement Program Budget for the 

duration of the term of the Agreement. 
4. Water Infrastructure Projects at existing, new or future sites to meet codes, rules, regulations 

or demands in accordance with the 2019 Master Plan or periodic updates or analyses 
through the term of the Agreement. 

5. Improvements and expansions to existing Water Treatment Plants and wellfields to include 
the: 
a. Springtree 24 Million Gallons per Day (MGD) Lime Softening Water Treatment Plant 

(WTP) with Biscayne wellfield, Aquifer Storage and Recovery (ASR) well and storage 
tanks; includes new aerators, filter demolition, new plant piping and high service pumps 

b. Sawgrass 18 MGD Nanofiltration WTP with Biscayne wellfields (Flamingo & Arena), 
storage tanks and a concentrate disposal well; includes transfer pumps, relocation or 
modifications to ozone systems, new or modified degasifiers and concentrate recovery 

c. Southwest 2 MGD Lime Softening WTP with Biscayne wellfield and storage tanks; 
includes new generator, buildings, switchgear and electrical systems 

6. Improvements and expansions to existing Storage and Pumping Facilities to include the: 
a. Indian Trace Storage Tank & High Service Pumping Station; includes new high service 

pumps, generator, fill lines and transmission mains 
b. Bonaventure Storage Tank & High Service Pumping Station; includes new high service 

pumps, generator, fill lines and transmission mains 
7. New Water Treatment Plants to include the following: 

a. Park City Reverse Osmosis WTP with Floridian wellfield, raw mains, storage tanks, high 
service pumping station and transmission mains. 

b. Sawgrass Reverse Osmosis WTP with Floridian wellfield and raw water mains. 
c. Southwest Nanofiltration or Reverse Osmosis WTP with storage tanks, Biscayne or 

Floridian wellfield, high service pump station and transmission mains. 
8. Water Infrastructure Projects at existing, new or future project sites may include the 

following: 
a. New wells, test wells, monitoring wells, ASR wells, recharge wells and injection wells 

Authorized City Representative’s Initials:_____ Authorized Consultant Representative’s Initials:_____ 
21 



   

 
     

 

          
  

   
  

  

 
    

  
   

  
  
  

 
    

   
  

   
     

   
  

     
     

     
   

 
    

   
       

 
  

 
    

         
       

 
  

 
      

 
 

    
    

        

EXHIBIT “A” 

b. Rehabilitation and replacement of wells, abandonment of wells and monitor wells, ASR 
recharge testing, well pumps, raw water mains and wellfields. 

9. Miscellaneous repairs, improvements, replacements, additions and upgrades to engineered 
utility operational structures (no offices or administration buildings), metal systems, 
coatings, HVAC and mechanical systems, membranes, piping, valves, pumps, drives, 
electrical, computers, instrumentation and controls, programming, software, sensors and 
equipment. 

10. Various water, wastewater, administrative or support facility site work or security systems 
including landscaping, irrigation, asphalt paving, concrete sidewalk, curbs and wheel stops, 
pavement markings, signs, fencing, lights, cameras and equipment. 

11. Chemical systems and tank replacements and/or improvements. 
12. Control systems and PLC testing, upgrades and replacements. 
13. Improvements, replacements and new biosolids or lime sludge solids residual management 

systems. 
14. Periodic updates to aquifer (groundwater), water storage, pumping and distribution system, 

and wastewater models and related calibrations, QA/QC and optimization analyses. 
15. Improvements and expansions to storage tanks, high service pumps and distribution 

systems to include fire hydrants and transmission mains as indicated in the 2019 Water & 
Wastewater Master Plan or periodic model updates to address fire flows, Florida 
Administrative and other local or regional Codes, rules, regulations or demands through the 
term of the Agreement. 

16. New permits, permit tracking, permit compliance monitoring and permit renewals for water 
or wastewater infrastructure or facilities including Water Use Permit modifications. 

17. Alternative Water Supplies (AWS), including recycle, reclaimed water, recharge and reuse 
alternatives, investigations and projects to include irrigational reuse and distribution, 
groundwater recharge, surface water discharge, infiltration basins, irrigation, etc. 

18. Water and air quality and quantity standards, customer questionnaires/notifications, plans, 
surveys, assessments, sampling, testing, monitoring, compliance and improvements to 
meet existing and new rules, regulations and codes to include IDSE hydraulic network 
calibration and sampling. 

19. Utility Atlas Updates, CADD, GIS, SCADA, database, asset and information management 
services. 

20. Provide construction and operation and maintenance cost estimating, rate studies, fee 
analyses, cost economic analyses, feasibility studies, leakage/water loss analyses, 
conservation/demand management studies, public education, risk assessments including 
transmission and distribution criticality analyses, process and system optimization analyses, 
treatment technologies studies pilot testing and analyses, constructability reviews, 
construction management services (CMS), value engineering and quality assurance/quality 
control (QA/QC) reviews for water and wastewater projects, reports and analyses. 

21. Provide modeling, design and construction services for wastewater lift stations and 
forcemains projects 

22. Engineering Consultant shall be capable of providing the complementary services for water 
or wastewater services for those projects in which the City, in its sole discretion, deems it 
more economical and expedient to utilize the services of that consultant to design the 

Authorized City Representative’s Initials:_____ Authorized Consultant Representative’s Initials:_____ 
22 



   

 
     

 

  
  

     

     

    
    

    
      

     
       

   
   

  
 

      
 

   
  

     
        

  
       

 
   

       
          

 
  

   
           

 
    

      
  

    
   

  
    
      

       
 

 
     

  
    

          
  

EXHIBIT “A” 

facilities as one project. (e.g. Wastewater consultant designing a lift station must also 
provide water service to that station for cleaning it). 

23. Springtree W & WW Facility Improvements to include new Perimeter Buffer wall. 
24. New Sawgrass W & WW Equipment Maintenance Building and cooling tower. 
25. Wastewater Infrastructure Projects at existing, new or future sites to meet codes, rules, 

regulations or growth in accordance with the 2019 Water & Wastewater Master Plan, future 
development or periodic updates or analyses through the term of the Agreement. 

26. Improvements and expansions to the existing Wastewater Treatment Plants to include the: 
a. Springtree 12 MGD WWTP with flow measurement, pretreatment/screening and grit 

removal, flow splitting, secondary conventional activated sludge treatment/aeration 
basins, blowers/ building/systems, clarifiers/scum systems, return activated sludge 
(RAS)/waste activated sludge (WAS)/sludge pumps, WAS and sludge thickening/ 
mixing holding tanks, chlorine contact basin, disinfection/sodium hypochlorite/ 
chemical/odor control system, effluent equalization tank/effluent pumps/flow 
measurement and sludge thickening/gravity belt thickeners/building and to include new 
thickening,  dewatering, drying and biosolids disposal facility or capacity (located 
elsewhere) and upgrades to the effluent equalization tank, flow measurement and 
effluent pumps. 

b. Sawgrass 20 MGD WWTP including flow measurement, pretreatment/screening and grit 
removal, flow splitting, secondary conventional activated sludge treatment with surge 
tanks, aeration basins, blowers/buildings/systems, clarifiers/scum systems, 
disinfection/chlorine contact basin, sodium hypochlorite/chemical/odor control systems, 
effluent injection wells/ pump systems, RAS/WAS/seed and influent pumps and 
biosolids treatment with WAS and dissolved air flotation (DAF) sludge thickening, mixing 
and holding tanks, demolition of autothermal thermophilic aerobic digesters (ATAD) 
system and sludge dewatering building/belt filter press and wet scrubber towers/odor 
control/ventilation system/blowers and to include new thickening, possible digestion, 
dewatering, drying and biosolids disposal facility and effluent injection pump system, 
flow measurement and motor control centers (MCC’s). 

c. Southwest 1 MGD WWTP with influent flow measurement, pump station, pretreatment/ 
screening, oxidation ditches/aerators, primary/secondary aerobic sludge 
digesters/aerators, disinfection/odor control/sodium hypochlorite/chemical/ferrous 
sulfate storage/metering/ pumping facility and systems, secondary clarifiers/scum 
systems, tertiary clarifier/chlorine contact deep bed sand filtration and high level 
disinfection process, and percolation ponds , and potential deep injection well disposal 
facility. 

27. Improvements and expansions to existing Wastewater Collection/ Pumping Systems to 
include: Two Hundred and Sixteen (216) Existing Wastewater Collection, Lift Station and 
Booster Station Pumping Facilities and forcemains to include SCADA systems, generators 
and forcemain systems from the Lift Stations to the Wastewater Treatment Plants 
(WWTP’s). 

28. Demolition and disposal of facilities at existing Wastewater Treatment Plants and systems 
to include the Melaleuca WWTP and site appurtenances. 

29. New Wastewater Treatment Plants or Reuse Facilities that may include the following: 
a. Park City Scalping WWTP with storage, pumping, recharge, distribution and/or irrigation 

systems. 

Authorized City Representative’s Initials:_____ Authorized Consultant Representative’s Initials:_____ 
23 



   

 
     

 

   
   

     
  

 
  

 
  

   
  

           
 

        
         

   
  

 
        

        
    

  
 

 
    

  
   

     
  

  
   

 
        

 
 

     
 

    
 

     
  

    
   

  
    

  
 

EXHIBIT “A” 

b. Southwest Booster Pump Station, forcemain and Repumping Station or Reuse WWTPs 
with storage, pumping, recharge, distribution and/or irrigation systems. 

c. Sawgrass Reuse WWTP with storage, pumping, recharge, distribution and/or irrigation 
systems. 

d. Springtree Reuse WWTP with storage, pumping, recharge, distribution and/or irrigation 
systems. 

e. Scalping or Reuse WWTP’s at various locations with storage, pumping, recharge, 
distribution and/or irrigation systems. 

f. Injection, recharge wells or systems at various locations with treatment, storage, pumping, 
distribution and/or systems. 

Wastewater Infrastructure Projects at existing, new or future project sites may include the 
following: 
30. Construction, rehabilitation, inspections, testing, replacement and abandonment of 

monitoring, recharge, test and injection wells, on-site lift stations, effluent and plant service 
water pumps, piping and valve systems, gates, screens, weirs, baffles, rakes, mixers, 
diffusers, ejectors, compressors, conveyors, scrubbers or grit, odor control, dewatering or 
mechanical equipment. 

31. Miscellaneous repairs, improvements, replacements, demolitions, additions, testing, 
inspections, analyses and upgrades to buildings, reinforced concrete and metal structures, 
tanks, basins and systems, fuel storage/systems, stucco/drywall, fiberglass reinforced 
plastic piping/ductwork, painting/coatings, HVAC, duct/mechanical systems, roofing 
systems, MCC’s, drives/VFD’s, electrical/power/generators/heat exchangers, transfer 
switches, cables and equipment. 

32. Various wastewater, water, administrative or support facility site work or security systems 
including landscaping, irrigation, site piping, asphalt paving, concrete, sidewalk, curbs, 
wheel stops, pavement markings, signs, fencing, lighting, cameras equipment and systems. 

33. Chemical storage, mixing, transfer, recirculation and feed pumps and systems. 
34. Flow measurement, automatic composite sampling, monitoring, instrumentation/controls, 

transmitting, trending and alarm systems, computers, programming, hardware/software, 
monitors, sensors, analyzers and PLC and control systems testing, validation, upgrades and 
replacements. 

35. Improvements, demolition, replacement or new biosolids and residuals management 
systems. 

Other projects of a specified nature may include: 
36. Periodic updates to wastewater, reuse and water models to include calibration, quality 

assurance/quality control (QA/QC), software upgrades and optimization analyses. 
37. Improvements and expansions to lift stations, forcemains, effluent, water and reuse lines to 

include storage tanks, pumps, distribution and collection systems as indicated in the 2019 
Master Plan or periodic model updates to meet fire flows, codes, rules, regulations, growth, 
development or demands through the term of the Agreement. 

38. New permits, permit tracking, permit compliance monitoring and permit renewals for 